LUNA KING / QUEEN BED / TRES GRAND LIT / GRAND LIT LUNA
ASSEMBLY INSTRUCTIONS / INSTRUCTIONS D'ASSEMBLAGE

URBAN BARN

PARTS AND FITTING PACKAGING DETAIL / PIECES ET DETAILS DES INSTRUCTIONS DE MONTAGE

BOX#2 / BOITE 2
B. FOOTBOARD / PIED DE LIT
C.SLAT ROLL / LATTES

BOX#1/BOITE 1
A. HEADBOARD IPC
A.PIED DE LIT

BOX#3 / BOITE 3

D.LEGS / PATTES

E. SIDE RAILS / RAILS DE COTE

F. CENTER SUPPORT / SUPPORT CENTRAL
G. SUPPORT LEGS / SUPPORT DES PATTES

1PC
1SET/1UN
ENSEMBLE

4 PCS

2PCS
1PC

HARDWARE PACKED IN BOX #2 /QUINCAILLERIE DANS LA BOITE 2

ALLEN HEAD BOLT (M8x20) 5
HI | BOULON ALLEN (M8 x 20) S 24
Hy | ALLEN HEAD BOLT (M8x85) 5
BOULON ALLEN (MS x 85)
LOCK WASHER (M9x13)
H3 | RONDELLE DE BLOCAGE (M9 x 13) 0 24
FLAT WASHER (M8x20)
H4 | RONDELLE PLATE (M8 x 20) 24
ALLEN KEY
HS | cLE ALLEN 2
He | OOD SCREW (Mdx25) P
VIS DE BOIS (M4 x 25)

OUTIL REQUIS : TOURNEVIS PHILLIPS (NON COMPRIS)

TOOL REQUIRED: PHILLIPS HEAD SCREW DRIVER(NOT PROVIDED) ( :

STEP 1/ ETAPE 1




URBAN BARN

LUNA KING / QUEEN BED / TRES GRAND LIT / GRAND LIT LUNA
ASSEMBLY INSTRUCTIONS / INSTRUCTIONS D'ASSEMBLAGE

STEP 2 / ETAPE 2

STEP 3 / ETAPE 3

STEP 4 / ETAPE 4




LUNA KING / QUEEN BED / TRES GRAND LIT / GRAND LIT LUNA
ASSEMBLY INSTRUCTIONS / INSTRUCTIONS D'ASSEMBLAGE U R BA N BARN

STEP 5/ ETAPE 5

STEP 6 / ETAPE 6

s

Leveling / nivelage

INSTRUCTIONS FOR ADJUSTING LEVELERS MAINTENANCE INSTRUCTION
INSTUCTIONS POUR AJUSTER LES NIVELEURS: INSTRUCTIONS D'
Position the bed in your room. ENTRETIEN:

Locate levelers under each leg support.

Turn counter-clockwise to extend, clockwise to contract.
Adjust levelers until each leg support is applying equal upward
pressure on the bed slat.

» Remove box spring and mattress before moving your bed
* Lift your bed when moving it. Dragging can damage leg
support.

* Readjust levelers after moving your bed.

Localisez le levier ajustable sous chacune des pattes. * Soulevez votre lit lorsque vous le déplacez, car le trainer

Placez le lit & I'endroit désiré. /?\ * Retirez le matelas et le sommier avant de déplacer le lit

Tournez le levier dans le sens contraire des aiguilles d'une montre

. : peux endommager les pattes
pour allonger~ la patte et dans le sens des aiguilles d'une montre « Réajustez les pattes aprés avois déplacé votre lit
pourraccourcir la patte.

Ajustez les leviers sous chaque patte jusqu'a ce qu'elles reposent
toutes sur le sol afin de diminuer la pression sur les lattes




LUNA NIGHTSTAND / TABLE DE CHEVET LUNA

ASSEMBLY INSTRUCTIONS / INSTRUCTIONS D'ASSEMBLAGE U R BA N BARN

PARTS AND FITTING PACKAGING DETAIL / PIECES ET DETAILS DES INSTRUCTIONS DE MONTAGE

BOX#l/ BOITE 1
A.NIGHTSTAND
A.TABLE DE CHEVET

1PC B.LEGS 4PCS
B. PATTES

FULLY ASSEMBLED / ASSEMBLAGE COMPLET HARDWARE PACKED IN CARTON / QUINCAILLERIE DANS LA BOITE EN CARTON

ALLEN HEAD BOLT (M6x20) R

HI | 5OULON ALLEN(MS x 20) S 16

Hy | LOCK WASHER (Mx13) 0 16
RONDELLE DE BLOCAGE (M9 x 13)
FLAT WASHER (M8x20)

H3 | RONDELLE PLATE (M8 x20) 16
ALLEN KEY

H4 | cpg ALLEN / 1

TOOL REQUIRED PHILLIPS HEAD SCREW DRIVER ( NOT PROVIDED)
OUTIL REQUIS : TOURNEVIS PHILLIPS (NON COMPRIS)

STEP 2/

7




LUNA 5 DRAWER CHEST / COMMODE A 5 TIROIRS LUNA
ASSEMBLY INSTRUCTIONS / INSTRUCTIONS D'ASSEMBLAGE

URBAN BARN

PARTS AND FITTING PACKAGING DETAIL / PIECES ET DETAILS DES INSTRUCTIONS DE MONTAGE

BOX#l/ BOITE 1
A.CHEST
A.COMMODE

B.LEGS
1PC B. PATTES

4 PCS

FULLY ASSEMBLED / ASSEMBLAGE COMPLET HARDWARE PACKED IN CARTON / QUINCAILLERIE DANS LA BOITE EN CARTON

ALLEN HEAD BOLT (M6x20) 5

H1 BOULON ALLEN(MG6 x 20) Q4 16

2 LOCK WASHER (M9x13) 0 16
RONDELLE DE BLOCAGE (M9 x 13)
FLAT WASHER (M8x20)

H3 | RONDELLE PLATE (M8 x20) 16
ALLEN KEY

H4 | L ALLEN ¢%%%%§ 1

TOOL REQUIRED PHILLIPS HEAD SCREW DRIVER ( NOT PROVIDED)
OUTIL REQUIS : TOURNEVIS PHILLIPS (NON COMPRIS)

STEP1/
ETAPE 1

STEP 2/
ETAPE 2

z




ASSEMBLY INSTRUCTIONS/ INSTRUCTIONS D'ASSEMBLAGE URBAN BARN

PARTS AND FITTING PACKAGING DETAIL / PIECES ET DETAILS DES INSTRUCTIONS DE MONTAGE

BOX#1 / BOITE 1
A.DRESSER

A. BUREAU A SIXTIROIRS

1PC B.LEGS 4PCS C. SUPPORT LEG 1PC
B. PATTES C. PATTES DE SUPPORT

HARDWARE PACKED IN CARTON / QUINCAILLERIE DANS LA BOITE EN CARTON

ALLEN HEAD BOLT (M6x20) 2

Hl1 BOULON ALLEN(MS6 x 20) S g 16
LOCK WASHER (M9x13)

H2 | RONDELLE DE BLOCAGE (M9 x 13) O 16
FLAT WASHER (M8x20)

H3 | RONDELLE PLATE (M8 x20) 16
ALLEN KEY

H4 | g ALLEN ¢%%%%§ 1

TOOL REQUIRED PHILLIPS HEAD SCREW DRIVER ( NOT PROVIDED)
OUTIL REQUIS : TOURNEVIS PHILLIPS (NON COMPRIS)

STEP1/
ETAPE 1

ETAPE %
Z




	1T2884.pdf
	1T2882.pdf
	1T2881.pdf
	1T28_Bed.pdf
	SPINDLE LUNA KING-QUEEN 1.pdf
	SPINDLE LUNA KING-QUEEN 2.pdf
	SPINDLE LUNA KING-QUEEN 3.pdf


